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Date: Sep 05, 2024

Scan to see the report
of

Page: 1of 8 %i};;‘;i_
CUSTOMER NAME: TMILES INDUSTRIAL MATERIALS AND SOLUTIONS CO., LTD.
ADDRESS: The second stage of Jindi Feicuixingchen,Kunlun Mountain Road,Hugqiz
District,Suzhou
Sample Name :  Masking tape
Product specification ;. MT3098
Manufacturer . TMiles Industrial Materials and Solutions Co., Ltd.

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : SUZIN2408002284PL01

Date of Receipt : Aug 26, 2024

Testing Start Date : Aug 26, 2024

Testing End Date : Sep 05, 2024

Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou Branch

Cathy Peng
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
ASTM Breaking
34.3N/10mm
D3759/D3759M- Strength
1 Tensile Test /
05(2019) Elongation
4.8%
Procedure A at Break
ASTM
2 180° Peel Strength D3330/D3330M- 1.5N/10mm /
04(2018) Method A
Tack (Rolling Ball ) )
3 ASTM D3121-17 Rolling ball distance: 36mm /
Method)
ASTM
4 Thickness D3652/D3652M- 0.096mm /
01(2020)
Note: Pass : Meet the requirements;

Fail :

Does not meet the requirements;

/ : Not Apply to the judgment.
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1.Test Item: Tensile Test
Sample Description: Tape
Test Method: ASTM D3759/D3759M-05(2019) Procedure A
Test Condition:
Specimen width: 24 mm
Testing speed: 300 mm/min
Grip separation: 100 mm
Lab Environmental Condition: (23 £ 2) C, (50 £ 5) % RH
Test Result:
Test ltem Test Result
Breaking Strength 34.3N/10mm
Elongation at Break 4.8%

Note: Test specimens were cut from the sample.

Test Photo:

Original Sample-Sample A
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Before Test-Sample A After Test-Sample A

Equipment Information:

Equipment Model Equipment No. Calibration date | Next Calibration date
Universal
Z1.0 GZMR-PL-E340 2024-04-16 2025-04-15
Testing Machine
2.Test ltem: 180° Peel Strength

Sample Description: Tape
Test Method: ASTM D3330/D3330M-04(2018) Method A

Test Condition:

Condition: Affix the specimen to the test panel —test within 1min

Specimen width: 24mm

Testing speed: 300mm/min
Lab Environmental Condition: (23 £ 2) °C, (50 £ 5) % RH

Test Result:

Test Item Test Result

180° Peel Strength 1.5N/10mm

Note: Test specimens were cut from the sample.

’ @%ﬁﬁj@w

7
h@ =

=u
PR & T E
Impeﬁmn Testing Services

365 CONSangrs Teciah S5 0o L1
Guangzhon Bran et 71

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,

available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,

indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the trar This d 1t cannot be reproduced except in full, without prior written approval of the Cornpany Any
unauthorized alteration, forgery or falsification of the content or appearance of this is and offenders may b

to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) leswd and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

£ Mo, e Ro, S Coy o Tk et G, gt China 0 oo 01 g M50 Ko s, Hengu e G i 1(86-20) 82155555 www.sgsgroup.com. cn
PR R NS RA LA R EHERANRR088 R - TR THHRBEFOIAHIS01SHI01E  1(96-20) 82155555 sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




TEST REPORT

No. : GZMR240802511601
Date : Sep 05, 2024
Page: 5of 8

Test Photo:

Before Test-Sample A After Test-Sample A

Equipment Information:

Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
Universal Testing
Z1.0 GZMR-PL-E340 2024-04-16 2025-04-15
Machine
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3.Test Item: Tack (Rolling Ball Method)
Sample Description: Tape
Test Method: ASTM D3121-17
Test Condition:
Slope angle: 21°30'
Lab Environmental Condition: (23+2)C, (50+5)%RH
Test Result:

Test ltem Test Result

Tack (Rolling Ball Method) Rolling ball distance: 36mm

Note: Test specimens were cut from the sample.

Test Photo:

Original Sample-Sample A
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Before Test-Sample T After Test-SampI A

Equipment Information:

Next Calibration

chute

ball method by inclined

Equipment Model Equipment No. Calibration date dat
ate
Tack Tester for Pressure-
sensitive Tape(Rolling
KJ-6030 | GZMR-PL-E414 2023-09-21 2024-09-20

4 Test Item: Total Thickness

Sample Description: Tape
Test Method: ASTM D3652/D3652M-01(2020)

Test Condition:

Pressure: 50kPa

Lab Environmental Condition: (23£2)C, (50£5)%RH

Test Result:

Test Iltem Test Result

Total Thickness 0.096mm
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Test Photo:

Original Sample-Sample A

ity

After Test-Sample A

Before Test-Sample A

Equipment Information:

Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
Digital Thickness | Omm~12.7mm/0. | GZMR-PL-E025-
2024-04-26 2025-04-25
Gauge 001mm 09
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